13-10-2020 (Issue 1)
RA-01 Installation Instructions

Parts List | [ Tools Required |
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4mm Allen key x1 ‘l

/ @ Power Drill
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Hole Saw

Gasket m M6 x 12mm bolt ’E M6 Spring washer ’E Max 620mm (25/32")

RA-01 Clamp

Foam Gasket

< Max 820mm (25/32)

M6 Spring Washer —

M6 x12mm Bolt

Share your installation with us.
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